ADDENDUM TO

ENVIRONMENTAL IMPACT REPORT

LION'S GATE RESERVE

LEAD AGENCY: COUNTY OF SANTA CLARA

File #4039-67-28-93
SCH #94043016

January 1997




PREFACE /INTRODUCTION

Overview of Project Modifications

This EIR Addendum has been prepared to address the changes to the Lion's Gate Reserve project that have
been proposed since the time that the EIR on the project was certified by the County Board of Supervisors in
August 1996, These changes to the project are briefly described below and addressed in detail in the body of
this document.

)

2)

Wastewater Treatment: Modification of the proposed wastewater collection and treatment process

and treatment plant location such that all of the project-generated wastewater would be conveyed
[...]
LIONS CR. U/S ROREY (LGO1 @ 19)
2.09 0.00 0.00

5.04
0.134 0.067 9.000
0.870 0.640

-2.00  -0.0v 1.3797

19
KORYH MOREY U/S MOREY(LGOZ3 19)
1.02 0.00 0.00
7.68
0.128 0.066 41.000
1.150 0.180
-2.00  -0.0% 1377

19
MOREY CHANMEL Li/$ N MOREY CONFL. (LGO3 @ 19)
0.76 0.00 0.00
T.46
0.124 0.082 50.000
0.500 0.180
-2.00  -0.01 13797
19
MOREY CHAMME 0/5 N.MOREY (LG02+3 @ 19)
2
19
LIONS CREEK [/S5 MOREY CHANNEL. (LGO1+2+3)a 19,
2
20
ROUTE LIONS TO W.B.L. CONFL.
0. 0.00
1 0.17 0.00
20
LGO4
0.25 0.00 0.00
7.35
0.123 0.081 52.000
0.470 0.160
-2.00  -0.01 1.3797
20
LIONS CR. U/S W.B.LLAGAS.(LGOT+2+3+4)Q 20
2

PAGE 2



LINE

87

ay

91
92

9k
95
98
97
98

100

101
102
103

104
10%
106
107
108
109
110

1M
112
113

114
13
116
"z

118
119
120
121
122
123
124

125
126
127
128

1b.

KK
KM
HC

SREREER ATR WEEITTR BRTER

AR

rER

=32 ER

R
uc
BF

KK

HC
¥4

HEC-1 INPUT

YRS [P SR JONPPN NS, TR S ST . SO - I |
2D
W.B.LLAGAS D/S LIONS CR 3@ 20.
2
2}
ROUTE W.B.LLAGAS TD MILLER SLOUGH COWF. 3 2%
0. 0.00
1 0.75 0.00
21
AREA TRIB. TO RONAN CHANMEL (LG@1 @ 21)
2,14 0.00 0.00
7.01
0.117 0.058 31.000
1.730 0.180
-2.00  -0.01 11,3797
21
W.B.LLAGAS U/S MILLER SLCMGH @ 21
2
21
MILLER SLOUGH U/S W.B.LLAGAS(LGPT @ 21)
1.85 D.co 0.00
7.12
0.119 0.059 62.000
2.020 0.180
-2.00 -0,01 1.3797
21
W.B.LLAGAS D/S MILLER SLOUGH
2
18
ROUTE W.B.LLAGAS TO MAIN LLAGAS CR.
0. 0.00
1 0.3 0.00
18
AREA TRIB. TO W.B.LLAGAS(LGOZ @ 18)
2.84 0.00 0.00
6.66
0.111 0.056 9.000
2.350 0.200
-2.00 -0.01 1.3797
18
TOTAL W.B.LLAGAS U/$ LLAGAS CR. @ 18 (INCLUDES LGQ2).
2

PAGE 3



HECT S/N: 1343001791 HMVersion: 6.33 Dates File: wbl.dat

B L N IS PR L N TSR p—
] L] - &
' FLOOO KYDROGRAPH PACKAGE (HEG-1} * . U.S. ARMY CORPS OF ENMGINEERS .
. MAY 1991 - - HYDROLOGIC ENGINEERING CENTER .
s VERSION 4.0.1E . * &09 SECOND STREET ol
' . . DAVIS, CALIFORNIA 95616 .
® RUN DATE 11/22/19%6 TIME 14:13:22 » b (916) 756-1104 .
» L] L

L LT T T L e AT perama—, T P - wennen

WEST BRANCH LLAGAS CR. - 100YR FLOOD File-WBL.dat
RAINFALL DISTRIBUTION }S BASED ON C.0.E. STANDARD STORM.
LOSS RATES OF RURAL PARTS ARE BASED ON MATCHING REGIONAL PEAKS B VOLUMES.

510 QUTPUT CONTROL VARIABLES
1PRNT 5 PRINT COMTROL
1PLOT 0 PLOT CONTROL
QSCAL 0. HYDROGRAPH PLOT SCALE
13} HYDROGRAPH TIME DATA
NMIN 30 MWINUTES IN COMPUTATION IMNTERVAL
1DATE 1 0 STARTING DATE
ITINE 0000 STARTING TIME
NG 101 MUMBER OF HYDROGRAPH ORDINATES
NODATE 3 0 ENDING DATE
NDTIME 0200 ENDING TIME
TICENT 19 CENTURY MARK

COMPUTATION INTERVAL 0.50 NOURS
TOTAL TIME BASE 50,00 KOURS

ENGLISH UNITS
DRAINAGE AREA SOUARE MILES
PRECIPITATION DEPTH  |WCHES
LENGTH, ELEVATION FEET

FLOW CUBIC FEET PER SECOND
STORAGE VOLUME ACRE-FEET
SURFACE AREA ACRES
TEMPERATURE DEGREES FAHRENMEIT
™% WARNING *e*** PDSSIBLE INSTABILITIES IN THE MUSKINGUM ROUTING FOR REACH 0.

REDUCE WSTPS OR DECREASE YQUR COMPUTATION INTERVAL (FIRST FIELD OF THE IT RECORD).



CPERATION

HYDROGRAPH

ROUTED 70

HYDROGRAPH

2 COMBINED

ROUTED TO

HYDROGRAPH

2 COMBINED

HYOROGRAPH

HYDROGRAPH

HYDRQGRAPH

2 COMBINED

2 COMBINED

ROUTED TO

HYDROGRAPH

2 COMHINED

2 COMBINED

ROUTED TO

HYDROGRAPH

2 COMBINED

HYDROGRAFPH

2 COMBINED

ROUTED TO

HYDROGRAPH

2 COMBINED

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

AT

STATION

20

202

202

202

20

20

20

19

19

19

19

19

20

20

20

20

21

21

21

a1

21

18

18

" NORMAL END OF HEC-1 **»

PEAK
FLOM

1404.

1326.

a18.

2108.

1931.

692.

2518.

936.

490.

416.

1a32.

1701,

135.

8.

4389.

3928.

8pé.

4703,

?w.

5624,

5360.

9a88.

FLOW IN CUBIC FEET PER SECOND

TIME IN HOURS, AREA IN SQUARE MILES

TiME OF

PEAK

18.50

19.00

18.50

18.50

19.00

18.50

18.50

18.50

18.00

13.00

18.00

18.00

18.5¢

18.00

18.50

18.50

19.00

18.50

19.00

18.50

19.00

19.00

19.00

19.00

RUNOFF SUMMARY

AVERAGE FLOW FOR MAXIMUM PERIQD

&-HOUR

1011,

1006.

498.

1485.

1475.

430.

1884,

é11.

303.

525.

1135.

1133.

1205.

3041,

3033.

5n.

3578.

516.

4081.

4076.

93.

4748,

24-HOUR

611,

631,

29,

898.

a96.

261,

1152.

184.

136.

320.

T2r.

1873,

1865,

2204,

320.

2522.

2519.

410.

2927.

T2-HouR

299.

299.

140.

440.

440.

127.

566,

176,

65,

155.

.

.

2t.

353,

919.

919.

167.

1084.

156.

1242.

1242.

198.

1440.

BASTN
AREA

3.42

3.62

.77

5.39

5.39

6.87

2.09

0.76

1.78

3.87

3.87

0.25

10.9%

10.99

2.14

13.13

1.83

14.96

14.96

2.84

17.80

A T M
STAGE

TIME OF
MAX STAGE



PADECYS 15:10:08

OCT-18-1996 07:29 714 848 4820

OCT 1@ '26 @8:22AM PARCIFIC (714) 348-4920

COMBTNED HYOROGRAPH, DOLNSTREANM END OF GOLF COURSE

LIOX HaZ Ownw

P.9-18

100-YEAR W/PROJECT FLOM (1H3C)

P.eg



OCT 10 ’96 U©8:28AM PARCIFIC (714) B849-4829 P.9-9

SHDECYS 15134:39
COFBINED HYDROSAAPH, DOUNSTREAN END OF 80LF COURSE

19-YEAR WPROFECT RO (1K3X)

LD HE QLW

OCT-18-1996 B7:3% 714 848 4820

L}

P.19



Appendix N

Wastewater System Preliminary Design Report

Prepared By
Pacific Advanced Civil Engineering

December 1996



PRELIMINARY DESIGN REPORT
for the

LION’S GATE RESERVE

WASTEWATER SYSTEM

Prepared By:

Pacific Advanced Civil Engineering
17902 Georgetown Lane
Huntington Beach, CA 92647

December 2, 1996
#6785




PRELIMINARY DESIGN REPORT
for the
LION’S GATE RESERVE PROJECT

WASTEWATER SYSTEM
I. INTRODUCTION

The proposed Lion’s Gate Reserve, San Martin, CA consists of 1676 acres in the Hayes Valley,
approximately 1 mile west of the rural community of San Martin. The project development
concept consists of a golf course and lakes. clubhouse, lodges, 41 estate homesites. and other
open space. The proposed method of sewage treatment is by gravity collection to an onsite
wastewater treatment/reclamation plant.

Il WASTEWATER COLLECTION, TREATMENT AND DISPOSAL
System Description

The entire project can be sewered by gravity flow of all sewage (not just effluent as previously
proposed) to an advanced treatment plant (see attached Figure 1). The sewer collection system
will pass through a grit screen and empty into a wet well at the treatment plant. Lift pumps will
be used to lift the influent to the SBR tank. The proposed treatment method will utilize the
Sequential Batch Reactor (SBR) process, combined with disinfection and final (tertiary)
treatment occurring at a constructed wetland area. Discharge of treated effluent will pass from
the SBR tank, through a disinfection tank. and flow by gravity out of the disinfection tank
through the wetlands polishing cells (please refer to Figure 2). As an alternative to the wetlands
polishing system. a rapid sand filtration system will be considered. Finally, treated (oxidized.
clarified. disinfected. and polished) effluent will be pumped from the wetlands for use in project
landscape buffer irrigation. A storage basin will be provided near the irrigation facilities for
storage of reuse water during winter wet weather periods when irrigation reuse is not acceptable.

With the tertiary treatment provided by the system. the effluent will meet Title 22 Reclaimed
Water Class II standards (i.e., median 7-day total coliform count less than 2.2/100 ml). This
level of treatment exceeds the required level of disinfection for its intended use as imrigation
water for limited access landscaping (please see Appendix. Table 3.0 - California Code
Summary of Title 22 Treatment and Water Quality Requirements). [rigated areas will be posted
with required signage for usage of reclaimed water.

The plant will be owned. operated. and maintained by the Community Services District (CSD).



Plant Site and Building Requirements

The treatment plant site will be located near the southeast corner of the site to take advantage of
gravity flow and reduce pumping requirements. Gravity collection to the plant represents
substantial savings in both capital costs and ongoing power and maintenance costs over
individual pumped septic systems. Regulating agencies. including the Regional Water Quality
Control Board, were concerned about the potential for the possible failure of the many individual
pumps previously proposed. As shown in the Design Data Section of this report. the effluent
water quality produced by the proposed SBR facility substantially exceeds all treatment
requirements and specifically reduces nitrate levels well below existing ground water levels (see
Appendix for nitrate loading calculations).

The SBR facility, including the disinfection tanks, sludge ponds, and controls, will be

housed in a low profile barn-like or residential building. The building will be one story and will
only occupy an approximately 40° by 40° footprint. The minimal land coverage, adjacent
wetland area. low building profile. and screening provided by a frontage berm along Turlock
Avenue all will combine to make the facility inconspicuous.

Treatment Process Description

Basically, the proposed SBR is a one-tank batch treatment process which uses jet aeration and an
arrangement of baffles to carry the wastewater through all the processes: biological oxidation,
sedimentation, nitrification, and dentrification. These processes occur in a timed sequence
during five basic operational modes or periods: (1) fill, (2) react. (3) settle. (4) decant, and (5)
idle. Sludge is pumped from the SBR tank to a sludge holding pond. where it is further treated
and reduced in volume. Sludge removal from the sludge holding pond will be required
infrequently; approximately 3,000 gallons of sludge will be removed every 3 months by tanker
truck and taken to an approved municipal treatment facility with sludge processing capabilities.
For a detailed description of the SBR Treatment Process. please refer to the information in the
Appendix provided by Fluidyne Corp.. a leader in the sewage treatment industry.

SBR Conceptual Design Data
Based upon our review of the proposed Lion’s Gate Reserve development, and the previously
prepared wastewater generation summary table (Table 1.0). We propose a single cell Sequential

Batch Reactor (SBR) system with an design tlow treatment capacity of 30.000 gallons per day (gpd).

The projected SBR system includes the following elements and design flow rates:

» Bar Screen 50 gpm
s Wetwell Lift Station (2)- 2 hp pumps 50 gpm
s 16 x48 x 17" SBR Treatment Tank (1) 5 hp jet pump. (2) 5 hp biowers  30.000 gpd
e 16" x24" x 12" Disinfection Tank 30.000 gal
» Sludge Digester/Emergency Storage Reservoir 40.000 gal
e Effluent Discharge Pump station 275 gpm
o  Wet Weather Effluent Storage 6.4 ac-ft



The proposed SBR treatment system will provide an advanced level of treatment to provide high
quality of effluent suitable for reuse for all types of irrigation. The preliminary design
parameters for the SBR as listed below will exceed the established reuse requirements.

Influent SBR Treated % Typical Treatment
Criteria Design Data  Effluent Quality = Removed Requirements
Flow Average Day gpd) 25,000 25,000 - -
Flow Max. Day (gpd) 50,000 50,000 - -
BOD (mg/1) 300 <5 >95 <30
TSS (mg/l) 250 <5 >95 <30
TN (mg/1) 40 <2 >90 <10

[tis evident that the SBR treatment process exceeds typical treatment quality requirements. The
high level of nitrate removal is notable and especially important to this site because of the
existing groundwater contamination. And, with proper calibration. operation, and maintenance
of the SBR system. the above treatment performance can be exceeded.

Disinfection

Cffluent discharged from the SBR during the decant cycle will pass through the disinfection
tank. The disinfection tank will provide approximately 6 hours of contact time prior to discharge
to the wetlands treatment cell. Disinfection will be accomplished by either UV, or ozone
methods. Preliminary feasibility analysis suggests that the disinfection method may be a
combination of ozone (O2-03 aeration) and ultraviolet disinfection as required. Disinfection
goals are to meet the requirements for total coliform count <2.2/100 ml. With the use of ozone
and/or UV disinfection systems there will be no creation of toxic THM’s or other chlorine
by/products. thus eliminating any need for dechlorination.

Effluent Polishing - Freewater Surface Wetland Treatment System

The eftluent from the SBR disinfection system will flow by gravity through a polishing cell.
where bio-filtration and wetlands biological dentrification occurs. The system will consist of a
lined area with freewater surface treatment wetlands and irrigation storage. The wettands
treatment cell will be approximately 0.5 to 0.75 acres in size and approximately 2 feet deep. The
wetlands will provide a five day treatment retention time (at average effluent discharge rates)
prior to discharge into the storage reservoir portion of the wetlands.

The wetlands are for polishing of the effluent only, and are not relied upon to meet the SBR treatment
goals. The constructed wetlands will be planted with effective wetland plants to polish. filter, and
treat the water through a variety ot biological. chemical. and physical processes. Wetlands have
proven especially ettective for the reduction of nutrient levels (Gerald Moshiri. Ph.D. et al.. 1993).
The wetland plants will be selected based on indigence. local availability, (reatrment svstem
functionality, and aesthetics. Thus, the wetlands will have a natural. aesthetically pleasing appearance
and will appear to be part of the natural treatment system.



Title 22 Compliance for Effluent Reuse:

The treated effluent trom the SBR in the wetlands area will be monitored to meet Title 22
requirements for irrigation reuse (Appendix. Table 3.0 - “California Code Summary of Title 22
Treatment and Water Quality Requirements™). The water will be disinfected to the coliform
count of < 2.2/100 ml (Class 2), which exceeds the requirement for limited access landscape
irrigation.

The project effluent will be used for irrigation of the project landscape buffer and equestrian
grazing area along the east and south-east of the project. The effluent irrigation area requires a
maximum area of 8 acres based upon winter irrigation rates.

III. OPERATIONAL ISSUES

Reliability: Extensive reliability measures have been incorporated into the treatment plant
design. The wet well will provide a safety margin of storage volume for primary effluent
storage.

Emergency storage will be provided by the sludge/containment pond and the lined wetland pond.
California Title 22 Code. Division 4 requires that “where short term storage retention or disposal
provisions are used as a reliability feature. these shall consist of facilities reserved for... storing
or disposing of ...wastewater for at least a 24-hour period.” The sludge pond. with 40,000 gallon
capacity, will provide 24-hour emergency storage for untreated wastewater and act as a standby
primary and sedimentation unit process facility. As an additional reliability measure for an
extreme emergency. the treatment facitity wiil have the ability to store untreated wastewater in
the lined wetlands area. thus providing a 20-day emergency storage volume.

The treatment plant effluent disposal reliability. in addition to the site irrigation. is turther
provided by the ability to store cfflucnt for over 120 days during wet weather months in an
adjacent storage area. The equivalent 120-day winter effluent volume of approximately 6.4 acre-
feet can be held in an approximately 1.75 acre containment area adjacent to the landscape buffer
which will utilize the effluent. The normally dry storage area shall be lined with either clay or
PVC depending upon soil suitability; the liner will be backfilled with a minimum of 18 inches of
soil and landscaped to blend with the surrounding area.

Potential Flooding: Neither the SBR facility/building or the wetlands will be susceptible to
flooding during a major storm event, since the entire lined wetland area and the SBR facility will
be elevated above the 100-year storm event. The adjacent lake will be constructed with
sufficient berming to prevent inundation outside the lake during the 100-year storm cvent.
Current proposed flood control improvements and site grading will significantly reduce this